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Table 2. Mechanical properties of extruded

specimen.
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On the Shot for Peening (VI)
(Effect of Shot on the Cleaning Effect)
K. Kamishohara, et alius.
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Table 1. Chemical composition and size of fatigue test specimen.
= : ! -
Chemical c ~si Mn | Ni | cr Mo -
composition (%) | .59 032 0°53 311 \ 0°58 031

Size (mm)

6 (thickness) X6 (width)
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Table 2. Condition of specimens.

Sample No. { Treatment
1 | Ground & finished by buffing—Heat treated!®
2 i Ground & finished by buffing—Heat treated®>—Shot peened? .
3 : Ground & finished by buffing—Heat treated?—Shot peened®->Heat treated®
4 Heat treated!?
5 Heat treated’>—Shot peened®
6

Heat treated?—Shot peened®—Heat treated!?

Rem. 0 Cooled in vacuum from 850°C

»  Shot: dia 0*8mm, hardness Hv 726, round or as-cut shot
Peening machine: peripheral speed 47°1 m/s.

nr .
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i* i 79 757
Number of cycles to ja:ure

Fig. 1. S-N curves for sample Nos. 1,2 & 3
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30 A . i L
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: Number of cycles to failure

Fig. 2. S-N curves for sample Nos. 4,5 & 6
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